
GHD | 718 3rd Street, Eureka CA 95501 | 11146364 | 02 | Report No 2 | April 2020 

 

 
 
 
 
 
 

 
 
 

 
 
 

Wastewater Treatment and Effluent 
Percolation System Upgrade Project 
Public Review Draft Initial Study & Proposed 
Mitigated Negative Declaration 
 
 
 
 
 
 
 
 



 

 

This page is intentionally left blank 



 

 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND 

Public Review Draft 
Initial Study/Proposed Mitigated Negative Declaration 

City of Fortuna 
Wastewater Treatment and Effluent Percolation 

System Upgrade Project 
 

 

 

 

Prepared for: 
City of Fortuna 

P.O. Box 545 
Fortuna, CA 95540 

 

Prepared by: 

 
GHD 

718 Third Street 
Eureka, CA 95501 

 

 

 

 

 

 

 

April 2020 



 

 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND 

 

This page is intentionally left blank



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page i 

Table of Contents 

 Project Information ..................................................................................................................... 1-0 

 CEQA Requirements ...................................................................................................... 1-0 

 Project Background ........................................................................................................ 1-1 

 Purpose and Need .......................................................................................................... 1-2 

 Project Location .............................................................................................................. 1-2 

 Surrounding Land Uses and Existing Setting ................................................................. 1-2 

 Project Description ......................................................................................................... 1-2 

 Project Construction ....................................................................................................... 1-6 

 Operation and Maintenance ........................................................................................... 1-8 

 Environmental Protection Actions Incorporated into the Project .................................... 1-8 

 Required Agency Approvals ........................................................................................... 1-9 

 Tribal Consultation .......................................................................................................... 1-9 

 Environmental Factors Potentially Affected ............................................................................... 2-1 

 Environmental Analysis .............................................................................................................. 3-1 

 Aesthetics ....................................................................................................................... 3-1 

 Agriculture and Forest Resources .................................................................................. 3-4 

 Air Quality ....................................................................................................................... 3-9 

 Biological Resources .................................................................................................... 3-12 

 Cultural Resources ....................................................................................................... 3-22 

 Energy .......................................................................................................................... 3-25 

 Geology and Soils ........................................................................................................ 3-27 

 Greenhouse Gas Emissions ......................................................................................... 3-31 

 Hazards and Hazardous Materials ............................................................................... 3-33 

 Hydrology and Water Quality ........................................................................................ 3-37 

 Land Use and Planning ................................................................................................ 3-42 

 Mineral Resources ........................................................................................................ 3-44 

 Noise ............................................................................................................................. 3-45 

 Population and Housing ............................................................................................... 3-48 

 Public Services ............................................................................................................. 3-49 

 Recreation .................................................................................................................... 3-50 

 Transportation............................................................................................................... 3-51 

 Tribal Cultural Resources ............................................................................................. 3-54 

 Utilities and Service Systems ....................................................................................... 3-56 

 Wildfire .......................................................................................................................... 3-59 

 Mandatory Findings of Significance ............................................................................. 3-60 

 References ................................................................................................................................. 4-1 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page ii 

 Report Preparers ....................................................................................................................... 5-1 

 City of Fortuna ................................................................................................................ 5-1 

 GHD ................................................................................................................................ 5-1 

 Sub-consultants .............................................................................................................. 5-1 

 

Table Index 

Table 3.3-1 Construction Regional Pollutant Emissions ...................................................................... 3-11 

Table 3.13-1: Construction Equipment Reference Noise Levels as Measured at 50’ ......................... 3-46 

 

List of Figures 
Figure 1 Vicinity Map 

Figure 2 Project Overview 

Figure 3 Prime Agriculture Soils 

Appendix Index 

Appendix A   Air Quality Modeling Results 

Appendix B   Biological Resources Report 

 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-0 

 Project Information 

Project Title Wastewater Treatment and Effluent Percolation System 
Upgrade Project 

Lead Agency Name & Address  City of Fortuna 
621 11th Street 
P.O. Box 545 
Fortuna, CA 95540 

Contact Person & Phone Number Merritt Perry, City Manager, (707) 725-1410 

Project Location  Fortuna and Humboldt County, CA 

Project Sponsor’s Name & Address City of Fortuna 
621 11th Street 
P.O. Box 545 
Fortuna, CA 95540 

General Plan Land Use Designation Fortuna WWTP: Public (PUB) 

Contingency Mid-River Drilling Point: Natural Resources 
(NR) 

Percolation Field: Agriculture Exclusive (AE) 

Zoning Fortuna WWTP: Public Facilities (PF) 

Contingency Mid-River Drilling Point: Natural 
Resources, Streams and Riparian Corridors Protection 
(NR/R) 

Percolation Field: Agriculture Exclusive, Archeological 
Resource Area, Streams and Riparian Corridors Protection, 
Transitional Agricultural Lands (AE-60/A, F, R, T) 

 CEQA Requirements 

This project is subject to the requirements of the California Environmental Quality Act (CEQA). The 
lead agency is the City of Fortuna (City). The purpose of this Initial Study is to provide a basis for 
deciding whether to prepare an Environmental Impact Report, a Mitigated Negative Declaration or a 
Negative Declaration. This Initial Study is intended to satisfy the requirements of the California 
Environmental Quality Act, CEQA, (Public Resources Code, Div 13, § 21000-21177), and the 
CEQA Guidelines (California Code of Regulations, Title 14, § 15000-15387). CEQA encourages 
lead agencies and applicants to modify their projects to avoid significant adverse impacts. 

§ 15063(d) of the State CEQA Guidelines states the content requirements of an Initial Study as 
follows: 

1.  A description of the project including the location of the project; 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-1 

2. An identification of the environmental setting; 

3. An identification of environmental effects by use of a checklist, matrix, or other method, 
provided that entries on a checklist or other form are briefly explained to indicate that there is 
some evidence to support the entries; 

4. A discussion of the ways to mitigate the significant effects identified, if any; 

5. An examination of whether the project would be consistent with existing zoning, plans; and 
other applicable land use controls; 

6. The name of the person or persons who prepared or participated in the Initial Study. 

 Project Background  

The City’s Wastewater Treatment Plant (WWTP) is regulated under the North Coast Regional 
Water Quality Control Board (NCRWQCB), and operates under waste discharge requirements 
issued by the NCRWQCB in Order No. R1-2017-0005, effective November 1, 2017.  

The WWTP has a permitted dry weather average daily flow (ADF) capacity of 1.5 Million Gallons 
per Day (MGD), and wet weather ADF capacity of 7.0 MGD. According to the 2017 Annual Report 
(City of Fortuna 2018), the WWTP operates at an average dry weather flow of 0.760 MGD, and, 
during wet weather, can experience flows above 4.5 MGD. Peak influent flows over 3 to 4 MGD are 
diverted to equalization ponds and returned for treatment during lower flow periods. The WWTP 
currently treats an ADF of approximately 1.0 MGD (accounting for both dry weather and wet 
weather conditions). Approximately 90% of the connections to the collection system are residential 
and commercial users; the remaining 10% are industrial. The WWTP was originally constructed in 
1974 under the City of Fortuna Water Pollution Control Facilities Project. In June 2007, an upgrade 
was completed to provide additional primary treatment, secondary clarification and a solids 
handling facility. The existing liquid treatment facilities include screening, grit removal, equalization, 
primary clarification, secondary biological treatment, secondary clarification, and 
chlorination/dechlorination.  

The treated effluent is discharged to the Eel River or percolation ponds, depending on the time of 
year. From May 15th through September 30th, the City is prohibited from discharging treated effluent 
to the Eel River, and discharges to two percolation ponds, which allow disposal through infiltration 
into groundwater. The percolation ponds are located approximately 180 feet from the edge of the 
Eel River. From October 1st through May 14th, treated effluent is discharged into either the 
percolation ponds or Strongs Creek, a tributary of the Eel River. Studies have shown that there is 
the potential for hydraulic connection between the existing percolation ponds and the Eel River. 
The Regional Board has required the City to implement an alternative method of summertime 
effluent disposal due to potential connectivity during periods when river discharge is not allowed. 
The Regional Board is also requiring the City to upgrade the treatment system to improve treatment 
for ammonia and nitrate. As a result, the City must implement alternative methods of effluent 
disposal or reuse during the period May 15th through September 30th and upgrade the treatment 
system. 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-2 

 Purpose and Need 

The City obtained funding through the Clean Water State Revolving Fund (CWSRF) for planning of 
the Wastewater Treatment and Effluent Percolation System Upgrade Project (project). The 
objective of the project is to address compliance issues related to the disposal of treated effluent 
and construct a new disposal system to replace the historic May 15th through September 30th use 
of the WWTP percolation ponds. This will avoid the potential connection to the Eel River during the 
discharge prohibition period.   

The City previously evaluated wastewater treatment, disposal, and reuse alternatives to address 
the compliance requirements related to the City’s discharge permit issued by the Regional Board. A 
number of alternatives were evaluated. The preferred alternative (the project) includes upgrade of 
the WWTP within the existing developed site to add Biological Nutrient Removal (BNR) and 
development of a treated effluent subsurface percolation facility (percolation field) on the opposite 
(western) side of the Eel River. The new percolation facility is located approximately 2,800 feet 
from the water’s edge during low flow conditions. This site is more than 15 times further from the 
river than the existing percolation ponds and thus has much greater hydrologic separation from the 
Eel River. Under the proposed project, treated effluent would be pumped from the existing 
treatment plant under the Eel River through a new, directionally-drilled pipeline. A new pump 
station and piping modifications at the treatment plant would be required, along with a network of 
subsurface percolation pipes at the percolation site. 

 Project Location 

The treatment upgrades would all be completed within the footprint of the existing developed 
WWTP. The new effluent percolation system would be located on the western side of the Eel River, 
opposite Fortuna, California (see Figure 1). The nearest roads are Pleasant Point Road and 
Renner Lane (see Figure 2). The new percolation field would be located on APN 106-091-030 and 
106-091-040 currently owned by Troy Land and Trudy Ehmke. A temporary construction easement 
would be needed for APN 106-041-016 owned by Lester Pedrazzini, for the drill exit pit and pipe 
trenching. The new percolation field would be connected to the existing WWTP via the new pipeline 
directionally drilled under the Eel River.  

 Surrounding Land Uses and Existing Setting 

The eastern project area consists of the existing WWTP. Surrounding land uses are a combination 
of heavy industrial (gravel operations) and commercial (wholesale/retail horticulture products). 
Highway 101 is located to the east, and the Eel River is located to the west. 

The western project area consists of the new effluent percolation fields. The site of the proposed 
percolation fields is generally surrounded by riparian forest land and open gravel bar areas used for 
four-wheel drive recreation. The site is bordered to the southeast by agricultural fields.  

 Project Description 

1.6.1 Establish Site Access  

The overall site for the new effluent percolation field is comprised of 60 acres that are generally 
located along the Eel River. Soils within the proposed site are primarily classified as Water and 
Fluvents, which is reflective of the historical movement of the Eel River in the area. Slopes range 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-3 

from 0 to 2 percent. The western and southern portions of the site are classified as Udifluvents. The 
soil classifications are sourced from the most current USDA Natural Resources Conservation 
Service Web Soil Survey for Humboldt County (NRCS 2019).  

According to the Humboldt County General Plan, the parcels are primarily zoned agriculture 
exclusive (AE) with the eastern edge of the parcels zoned natural resources (NR), both with 
combining overlays. The project site is located in the coastal zone and includes both State Coastal 
Jurisdiction and Local (Humboldt County) permit jurisdiction. 

Site access to both the existing treatment plant as well as the new percolation field would be 
required for construction and ongoing operations. Existing roads would be used to access the 
WWTP. 

The horizontal directionally drilled pipeline would be installed from the western side of the Eel River 
at the percolation field site. There would be up to three directional drill pits, including one main inlet 
pit, one main outlet pit, and, potentially, a third contingency inlet/outlet pit mid span, located on the 
Eel River floodplain. The main inlet pit would be located on the western side of the Eel River at the 
percolation field site. Existing farm roads off of Renner Lane would be utilized to provide site 
access to the main inlet pit on the western side of the Eel River at the percolation field. The existing 
farm roads would require minor grading and would be extended.  

One drill pit would be located on the eastern side of the Eel River at the WWTP. Two potential 
western drill pit locations have been identified (see Figure 2; Option A, within an existing 
equalization basin at the WWTP, and Contingency B, just north of the WWTP). Existing access to 
the WWTP area would be used on the eastern side off of Dinsmore Drive.   

A third drill pit may be installed along the pipe alignment if required by actual drilling conditions and 
would be accessed via existing unimproved roads along the Eel River gravel bar.  

1.6.2 Improvement of Western Access Road 

The existing farm road off Renner Lane is a dirt and gravel road that would be graded, and 
additional gravel would be placed and compacted to provide access to the treated effluent 
percolation field site. The improved access road would be approximately 15 feet wide by 5,150 feet 
long and would remain unpaved. The City of Fortuna would procure an easement or other legal 
right through the private property to provide access to the percolation field area. 

1.6.3 Conveyance Pipe Connecting Existing WWTP and New Percolation 
Field 

The new conveyance pipe would connect to the WWTP at an existing concrete wet well structure, 
which currently contains the City’s treated effluent pumps for emergency discharge to Strongs 
Creek during high flows. The new connection at the WWTP existing concrete wet well would 
include piping, pump installation, electrical connections, and installation of piping and fittings in the 
bottom of the earthen basin. Across the Eel River at the percolation field, there would be new 
piping fittings, and related appurtenances only. 

The new conveyance pipe would be directionally drilled approximately 20 feet to 40 feet below the 
Eel River and 10 feet to 20 feet below Strongs Creek. The length of the directional drilling route 
would be approximately 4,800 feet. A drill pit would be required at the WWTP side and the 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-4 

percolation field side. A third drill pit location may be utilized along the pipeline route and outside of 
the Eel River active channel if required by the actual drilling conditions and the contractor’s means 
and methods. The eastern pit would provide piping connectivity to the existing WWTP. The eastern 
pit location includes Option A, within an existing equalization basin at the WWTP, and Contingency 
B, just north of the WWTP (see Figure 2). The western pit would provide connectivity to the new 
percolation field.   

A Horizontal Directional Drilling Hydrofracture Contingency Plan would be prepared to ensure that 
the potential for contamination of the surrounding area from drilling slurry is minimized and that 
contingency methods are in place in the event that the slurry is introduced into surface waters.  

A linear pipe staging area is planned to the west of the percolation field along existing agricultural 
field fence lines. The pipe would be laid out in its entirety and fed into the directionally drilled inlet 
pit at the percolation field until it reaches the drill pit at the WWTP.  

1.6.4 Effluent Percolation System 

The new percolation system would be located on an approximate 2.0 acre portion of the upper river 
bar that is currently undeveloped (Figure 2). The river bar and future percolation area are used 
informally for off-road vehicle recreation. The percolation area is relatively open and is covered with 
seasonal grasses as well as occasional shrubs and trees. Off-road vehicles have heavily impacted 
the area, which is scarred with numerous vehicle trails and depressions. Areas surrounding the 
subsurface percolation site are characterized by areas of denser stands of riparian vegetation 
including cottonwood trees and willows. Historically, the proposed percolation area may have been 
riparian forest similar to the surrounding habitat, and subsequently cleared, although no historical 
photos observed show previous forest in the percolation area.  

Construction of the percolation system would include: site grading and vegetation removal; 
trenching for transmission and infiltration pipes; and installation of valve boxes, cleanouts, and 
monitoring wells. Existing vegetation would be removed during grading and trenching, and seeded 
upon completion. During construction of the percolation system, existing illegal off-road vehicle 
trails and jumps in the infiltration area would be graded to be relatively flat which could support 
future re-established of agricultural use (e.g., grazing) or environmental enhancements in the 
infiltration area (Figure 2), depending on agricultural use demand or resource agencies permit 
requirements. Potential future agricultural use would be compatible with the percolation system, 
and the parcel is zoned for agricultural uses. The area may also be fenced to support grazing or 
other agricultural uses in the future. Agricultural fencing would also support site security and help to 
discourage post-construction use by off-road vehicles. Potential future environmental enhancement 
would also be compatible with the percolation system. 

The new percolation system would distribute secondary treated effluent through a network of 
perforated pipes in trenches filled with porous gravel. The new percolation system would be 
designed for a maximum month average summer flow of 1.3 MGD with flexibility to expand in the 
future if needed.  

The system was sized based on the results of field investigations and soils testing, field percolation 
testing, and laboratory testing using U.S. Environmental Protection Agency methods to guide the 
analysis and sizing of the system.   



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-5 

The primary percolation area would likely consist of two sets of 16 parallel pipes which are 2 inches 
in diameter, 100 feet long each, and perforated with 3/16 inch holes. The perforated pipes would be 
installed in infiltration trenches. These pipes would be connected through a manifold with isolation 
valves to control water to the pipes in pairs. Isolation valves would be installed in concrete boxes 
with lockable lids. A second identical reserve field would also be constructed as part of the initial 
project to support the existing WWTP effluent flows. The configuration allows for the potential to 
extend headers and install additional perforated piping if needed for future flows. It is expected that 
future extensions would have a similar configuration as proposed for the current project.  

Typically half of the infiltration lines would be in service at any one time, and able to infiltrate the 
maximum month average summer flow of 1.3 MGD. The use of the lines would be rotated 
periodically to allow them to rest. The rotation of the percolation system lines would be operated 
manually through the use of isolation valves without the need for electrical systems. Isolation 
valves would be installed to switch between main fields and to control pairs of infiltration lines in 
use.  

No chemicals would be used at the percolation field.  

1.6.5 WWTP Treatment Upgrades: Non-Proprietary Biological Nutrient 
Removal (BNR) Improved Secondary Treatment and Ultraviolet 
Disinfection 

The City is required to meet effluent targets per the NPDES permit issued by the Regional Board. 
The City’s NPDES permit currently required the City to upgrade the treatment system for improved 
removal of ammonia and nitrate. The City is proposing to add Biological Nutrient Removal (BNR) to 
the existing treatment train, which would include converting the aeration basins to the Modified 
Ludzack Ettinger (MLE) process, as well as modifying the waste activated sludge (WAS) and filtrate 
equalization (EQ) basins.   

A phased construction approach would be used for the WWTP upgrades to allow the WWTP to 
stay in operation during construction. The construction to modify the WWTP to include the MLE 
process would consist of the following elements:  

• Construction of a new aeration basin distribution box;  

• Sequentially converting aeration basins one at a time;  

• Implementing new dissolved oxygen (DO) control for each new basin as it comes online;  

• Installation of motorized inlet valves; 

• Connecting each basin to new distribution box as it is brought online;  

• Building an optional supplemental carbon storage tank; and 

• Installation of a permanent automated pumping system to meter stored peakflows of 
untreated effluent back to the treatment system headworks.   

The upgrade to the WAS and filtrate EQ basins includes the following: 

• Demolition of some of the existing compost storage and construction of new compost 
storage; 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-6 

• Construction of new WAS and filtrate EQ tanks;  

• Connection of existing WAS and filtrate piping; 

• Converting existing WAS and filtrate EQ tanks to expanded aeration tanks;  

• Aligning the new aeration tanks with the existing three aeration basins; and  

• Connecting the expanded aeration basins in sequence with the corresponding MLE tanks.  

WWTP treatment upgrades may also include the addition of ultraviolet (UV) disinfection. If UV 
disinfection is implemented, iron that is present in the treated effluent can foul the UV bulbs and 
reduce the effectiveness over time. Therefore, an aluminium-based metal coagulant such as alum, 
sodium aluminate or polyaluminum chloride (PAC) may be used operationally.  

1.6.6 Revegetation 

Following construction, the percolation field area would be replanted with appropriate grass 
species. Additional areas outside of the percolation area may be planted with trees or other 
vegetation to develop additional riparian habitat and provide buffer and screening areas. Vegetation 
would generally not be removed at the WWTP facility; although disturbed ground would be 
reseeded, as has been the practice with previous WWTP upgrade projects.  

 Project Construction 

1.7.1 Construction Schedule 

Construction is anticipated to occur over an eight-month construction window planned to 
commence during a single construction season (2021, 2022, or 2023). Anticipated daytime work 
hours are 7:00 a.m. to 7:00 p.m., Monday through Friday with occasional work on Saturdays. 
Construction on Sunday or legal and county holidays is not currently anticipated, except for 
emergencies or with prior approval from the City.  

1.7.2 Construction Staging, Activities, and Equipment 

Staging areas would be located at the existing WWTP and around the new percolation area. The 
approximate dimensions of the staging area at the WWTP would be 250 feet by 450 feet, and 350 
by 150 feet staging area for the treatment upgrades. The staging area near the percolation field 
would be approximately 600 feet by 700 feet. The staging for the directionally drilled-pipeline would 
be roughly 4,300 feet long by 20 feet wide and extend along the edge of existing agricultural fields. 
See Figure 2 for all staging locations.   

Excess soils and construction materials would be stored on site within previously designated 
staging areas only. Excess soils may be re-used on site for backfill and finished grading. Excess 
soils would not be stockpiled on-site once the project is complete. The contractor may haul 
additional excess soils off site for use at other permitted sites.   

Construction would primarily include site preparation such as trimming and/or removal of trees and 
vegetation, excavation and grading, open trench pipe installation, gravel access, roadway 
development, directional drilling, monitoring well installation, and final site grading and revegetation. 
Water from permitted sources would be used for dust control and compaction and re-vegetation. 



 

Wastewater Treatment and Effluent Percolation System Upgrade Project – Public Review Draft IS/Proposed MND | Page 1-7 

All construction activities would be accompanied by both temporary and permanent erosion and 
sediment control best management practices (BMPs). Project construction would include the 
following activities: 

• Directional drilling – To install the new subsurface transmission piping under the Eel River;  

• Clearing and grubbing – To clear trees, vegetation and topsoil from the proposed treatment 
area and access road; 

• Grading – Minor trenching for piping surface leveling and grading; 

• Excavation – Primarily at shallow excavations to maintain design grades; 

• Embankment – Fill to maintain design grades through low areas; 

• Aggregate base – For the existing and extended access road; 

• Trenching – For the installation of piping including importing river run for trench backfill;  

• Demolition– For the treatment upgrades at the WWTP, including demolition of the compost 
storage; 

• Structure Erection – For the WWTP treatment upgrades, including construction of an aeration 
basin distribution box, a carbon storage tank, and new compost storage; 

• Tank Erection – For the WWTP treatment upgrades and modifications to the existing WWTP.  

Equipment required for construction would include: tracked excavators, backhoes, graders, 
bulldozers, dump trucks, vertical monitoring well drill rig, pipe drilling equipment, pipe fusing 
equipment, water trucks, bobcat, and pick-up trucks. It is not anticipated that any temporary utility 
extensions, such as electric power or water, would be required for construction.  

1.7.3 Traffic and Access Control 

The anticipated access route to the new effluent percolation field would be Highway 211 near 
Ferndale, California. Local roads then connect Waddington Road to Pleasant Point Road. The 
access road along existing farm roads would connect to Pleasant Point Road and Renner Lane and 
provide access to the site. Construction-related traffic would be limited to equipment mobilization at 
the new waste water disposal area and daily personnel travel. Due to the rural nature of the area, 
existing low levels of traffic, and anticipated low levels of construction-related traffic, the need for 
formal traffic control is not anticipated. 

Secondary access is also available along multiple existing unimproved gravel roads near the Eel 
River floodplain departing from East Ferry Road. Floodplain access may be utilized to support the 
mid-point directional drilling location depending on the contractor’s means and methods. 